|
4 4

36" RIDING MOWER MODEL 3510-0300

o O

ALL UNNUMBERED
g
1 B \ mems anc mnmsnlggul.e
@ - —-’:’,_. 58 .
W i
"""

IR r

N
Aet. fiom 43—y -

\
el

- g .—’;/\;
A - AN
y ,;g%\fj‘" E\

]
u

36" RIDING MOWER MODEL 3510-0300

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING AEPAIR PARTS:
1. The PART NUMBER 2. The PART NAME 3. QUANTITY DESIRED 4. The MODEL NUMBER—As shown on Mode; Plate)
SEND PART ORDERS AS PER INSTRUCTIONS ON THE FRONT PAGE
YOUR UNIT IS RIGHT HAND ) DR LEFT HAND (LH) AS YOU STAND BEMIND jT.
PARTS, ALWAYS UsE PART NUMBERS.
Ail replacement parts will be supglied in _urrent production colors or in a2 neutral color.
A handling fee is applicable o small parts orders.

01278728865

ell

C——AmMTE TERp

1 Gas Tank Locknut, Hex, 3/8:16 Thy Rubber Pad, Brake Pedai
2 Clip, Gas Line Shaonlder Bot Shaft, Brake -Cluteh Pedat
3 Gas Line Arm, Drive Idler Rod, Brake
4 See Footnote Below Spacer Pivot Block
E “Pipe Plug, % fn. Rod, Chuch Knob, Gear shinr
[:] Qi Drain Tube Soring, Maioy Drive Nz, Hex, Keps, %.20 Thd
7 Lockau?, Hex, 5/16-18 Thd *Seruw, Hex Hd, 3/8-16 x 3 )p. *Screw, Hex Hd, %20 x 3
8 T Lockwasher, Split, 5116 tn, Pulley, Backsida Idler Belt Guide, Transgxia Puliey
-] 800 “Screw, Hex Hd, %-20x % in. Retainer, Drive Beit, Backsida 4 , Hex Hd, 5/15-18 x5/
10 | 120380 Flatwasher, Spiit, % fn, idier Bracket, Axle, LM,
1in 173063 "Screw, Hex Hd, $/1618 % 3% (n. Spacer, Backside igiar “Scraw, Hex Hel, 5/18-18x 1 -1/~
~ 1z Part *Flatwasher, 3/g in,. *Serew, Hex g, 516-18 x % fp,.
(N 45592 V-Belz Brackey, Stabitizing
14 Gasket, Muffler (Engine Part) Puiiey, Yransaxip Wheet
15 | 12200p “Screw, Hex Hd, 5/1 B-18x 1% In. Key, Waodnsff, No. 51 Valve Stem
16 50653 | Balz Guide, Blade Drive Foot Pad_ Left Tire
17 1 40398 | Hub cap - Main Frame Pecrless Model 639A
18 Beit Guide, Transmission Drive Bel Flatwasher See Warramy Page 13
12 ¢ 271184 Nut, Hex, Kops, 5/16.16 Thd Foat Pad, Right U Boly
20 | 120385 ’F!Itlvuher, % In. Arr, Parking Braks Bracket, Axla, R.H,
21 | 123567 { *Screw, Hax Hd, 741620 x 1 In, priag, Parking Brake Spring, Brake Return
* Lockwasher, Spiit Shouider 8o, Parking Brake Key, 3/18 x 316 x 2% 1n.
Pulley, Engine Decal, Parking Brake Fiatwather
Kev, Engine Puiley Spring, Clutch Pedal “E” Ring, % In.
M e Hex Hd, 3/816 x 1% In, *Pin, Cotver, 3/32 x % in. Net, Hex Jam, 3%-16 Thy
Pulley, kdier

27 39658 | 8olt Retainer
*Standard Hardware iterms - May Be Purchased Locally.

Brake Pedal Assermbly




36" RIDING MOWER MODEL 3510-0300

36" RIDING MCWER MODEL 3510-0300

Key
No. | Part No, Description
1 895346 | “Screw, Toptits, %-20 « Yt in,
2 120228 | “Screw, Mex Hd, 5/1 8.-18 x % In.
3 43335 | Spring, Seat
4 45339 Clip, Spring
5 49735 Bracket, Spring Support
6 | 8413247 Lockmu, Hex, 3/36-18 Thy
? 46503 Seat
8 20807 | Shoulder Bolt
] 51793 | Seat Bracket
10 120834 | *Screw, Hex Hd. 5/16-18 x1%In
11 43638 Fender, R.W. .
12 49637 Fender, |,
13 445363 | *Flprwasher, §/1 6ln.
14 122017 { ~Screw, Hex Hd. 5/18-18 x 1 In.
15 50060 | Consale Assembly
18 18424215 Lockmat, Hex, %-20 Thd
17 35287 | Screw, Taptite, No. 8-32 x % In.
18 42300 | Screw HexWash Hd, %-20x 1 In
19 39486 | Kaob. Throttle Contral tever
20 47083 | Steering Whes!
2% 456838 | Rolt Pin
22 38432 Rparing, Steering
23 50077 | Dash Assembiy
24 50177 [ Lever. Throttie Conteol
25 33492 Retaining Ring
28 44008 Steeri
e Hi herms - May Be Purch, acally.

Locknu, 316 Thd

Bracket, Grille Support, R H.
Whee! w/Bearing

Bracket, Deck Hanger

Bearing, Steering
“E" Riny

33 Bracket, Deck Guide Decal. Hanger, LH.

32 Bracket, Deck Guide Support Decal. Hanger, A.H,

33 Screw. Hex Hd Loek, %-24 x 1 Ir., Valye Stern

aa 2483 Spring Washer Shoulder Bolt, Axle Pivor
35 44010 | Sector Gear Bearing

35 4401% Shouider Bolt, Sector Gear Arm, Stearing

37 120369 | *Nut, Hex, %.24 Thd Bearing, Spindie

38 120382 | *Lockwasher, Sphit. % in. Front Axie Assembly

39 Drag Link Assembly Bracket. Front Axle Suppor
a0 Drag Link Lotinut, Hex. 14-20 Tng
41 Nut, Hex, %-24 Tha Flatwasher

42 Ball Jaint Spindie, Right

43 | Brace, Grilla Tie Rod Assembly

44 Pad, Vibration Tie Rod

45 Hood Tire

a6 Bcraw, Plastite. %-10 x % in, 72 Spindle, Left

47 Gas Gauge

43

“Screw, Hex Hd, 1%4-20 x 1 In
Hub Cap

Grille
“Screw, Hex Hd, %-18x1 In
Bracket, Grilie 5 LM,




e

T

ek

(Flemuvi

—Ioren

— o e gy T v

36" RIDING MOWER MODEL 3510-0300

25 5
V

ALL UNNUMBE RED
ITEMS“AHEE INTERCHANGERBLE ¥

H OPPOSTT

E SIOE

-1z

36" RIDING MOWER MODEL 3510-0300

Kay
._{ Part No. Deseription No |PartMo | Description |
1 46478 Hand Grip 26 47818 Pull Pin
2 49130 Lever, Clutch 27 43059 Bar Hitch
3 (9424215 Locknut, %4-20 Th. 28 48058 Lock Bracket
4 46561 Spring, Clutch Lever 2% 120228 |*Screw. Hex Hd, 5/16-18 x % In.
5 #260 | Hairpin Coner 30 129918 |*Screw, Mex Hd. %-18 x 1% In.
6 :9413447 | Locknut 5/16-18 Thd. 31 50613 | Pivot Bracket
7 47515 Quadiant 32 45855 Brackes, Upstop
g 46563 Shaossidar Bolt 33 48675 Cotterpin, 3/16 x 1% In.
9 48359 Spring, Clutch Lever 34 47814 Pin, Pivot
10 120392  |*Flaiwasher. 1% In. 35 48675 Lift Support, Plzte Assembly
1 47523 idler Arm Agsyflne. Nos. 12 & 13) 36 122007 {"Screw, Hex Hd, 5/15-18 x 34 In.
12 41471 Brake Ped 37 996418  [*Flatwasher, 3% In.
13 41681 Rivel. Brake Pad 38 51921 Siid
14 35410 | Spring 38 45878 V-Belt
15 {3413534 Locknyr, %-16 The. 40 51463 Quill Assy. {incl. Nos. 41-50)
6 46477 Belt Retainer 41 v 51445 Nut
12 46475 Pulley. idler a2 446248 Flatwasher, 11/16 In.
18 122168 |"Seraw. Hex Hd. 35-16 2 13¢ In. a3 51451 Puitey
i9 47818 | Shoulder Bolt a4 53449 | Spacar
20 47517 Bracket, fdier Arm 45 50627 Bearing
21 45877 | N dlockaut switch part) 48 50818 | Spacer
22 45878 Lockwasher flockout switch part} a7 EQT0Z Quill Housing
23 41204 Switch, Lockout a8 50616 Dust Shialg
2¢ 41482 Ciip. Press 48 51447 Saddle & Shaft Assembly
25 48851 Wire Assembl 50 706 | Grease Fitting

*Standard Hardware Rems - May Be Purchased Locaily.

Koy
| No. [ PartNa. | Dascription
51 48368 | Cover. Puliey. LH
52 39573 Screw, Hex Hd, 3-24 x 1 in.
53 46367 Baifle, LH.
84 2983 Formed Washer
55 3931 Blade, 18 in.
58 58542 Decal. Height Adjust.
57 122017 |*Screw. Hex Hd, 5/16-18 x 1 In
58 50834 Screw, Taptite, 5/16-18 x % in
59 46364 Cever. Pyliey, R.H.
80 68882 | Decal, Height Adjust.
81 51943 Mower Deck
62 48512 Lift Cable
B3 39404 | Cievis, Lift Cable
64 120372 | *Square Nut. %-20 Tha.
85 121222 |*Cateerpin, 3732 x % In.
66 39522 | Pin. Clevis
67 42424 Support, Pivot Tube
&8 49673 | Pivor Tube Assy.
69 23763 | Wheel Axe
70 39831 | Wheel & Tire Assy.. 6 in.
n 120123 Celrarpin
72 49824 | Chute Extensinn
73 20250 Hand Grip
74 49131 Lever, Height Adjust.
75 29170 Spring
i 76 122040 {~Strew, Hex Hd, 5/16-18 x 1% In.




S --w‘vu{:l.—‘azrru-UHUb7

AERWHITE

ALL UNNUMBERED _1
ITEME ARE INYERCHANGEARLE -
WITH OPPOSITE SuDE

BLUE

8L

%
M
il %
- X
H
Aet. ltem &
Pago 18

WIRING DIAGRAM

This diagram is designed 1o be used &5
wiring diagram.

We racommend that unless you are fully
quelified to make repairs on the sleg
trizsl system on this unit, vou ke it to
2 compatent repsirman for such work
or adjustments. If wiring is incorrectly
hovked up, engina stectrical $ystem can
be damaged.

Key Key B
No. | Part No, Description No.| PartNo. | Daseription §
1 IBEI | Ammeter 20 40234 | Gantery Rod
2 40297 | Switch w/liKneoh, Headtamp 21 45877 | Nut, fi.ockour Switch Barp)
3 40778 | Knob, Headlamp Switch 22 45878 Lockwasher, {Lockout Switch Part}
4 44746 | Switch, Ignition w/Kays 23 41208 | Swirch, Logkout
B | 138657 | Lockwasher (Switch Par) 24 48851 | Wire Assambly, Dack Switch
6 48140 . Locknut (Switeh Part) 25 42071 ) Wire Assembly, By-Pass
7 48643 | Key, ignition 28 | 120368 | Locknut, Hew, 5/16-24 Thet
4 45333 | Indicator Ligh 27 | 120636 | “lockwasher, Sphit, 5596 in.
9 BOUT2 | Wire Harness Assembly 28 | 0424216 | Locknut, Hex, %-20 Thd
19 46211 | Fusa 28t 321887 | "Serew, Hex Hd, %20 x % In.
11 1 997208 ) “Wing Nur, Nylook, %20 Thd 30 44429 | Solenoid
12 | 120388 } *Flotwashar, % In. 31 (9413447 | Lockaut, Hex, 5/16-18 Thd
13 40243 | Bragket, Battery Holg-Down 32 Englne Part
14 271172 Nut, Keps, %-20 Thd 33 41482 Wira Clip, Press
15 40882 Cap, Battery 34 44811 Leadt Wire, Headiamn
16 2038 | Battery 36 44085 Hnadtamp
17 | 110366 | *Carriage Bolt, %-20 x % In. a8 60545 | Clip, Headismp Meunting
18 | 126211 | "Carriage Bokt, 5/16-48 x 5/8 in. az 49680 | Screw. Taptite, Y414 x % in.
19 | 271184 Nut, Keps, 6/16.18 Thy 38 48734 Bracket, Switch Mounting

*Standard Hardware $1arms -

May Be Purchased Logcally.




